EVALUATION OF ARSENIC MOBILIZATION PROCESSES
OCCURRING DURING
AQUIFER STORAGE AND RECOVERY ACTIVITIES
(H046)

Prepared for

Southwest Florida Water Management District

Arsenic {ug/l)

-400 - -200 -100 [4] 100 200 300
Cumulative Storage Volume (MG)

November 15, 2007

ASR

Water Management District SYS I MS



EVALUATION OF ARSENIC MOBILIZATION
PROCESSES OCCURRING DURING
AQUIFER STORAGE RECOVERY
ACTIVITIES
(H-046)

Prepared for

Southwest Florida Water Management District

ASR Systems LLC
Gainesville, Florida

November 15, 2007

Southwest Florida S
Water Management District A R
. SYS | M )
WATERMATTERS.ORG « (352) T96-7211



PARTICIPANTS

R. David G. Pyne, P.E.
ASR Systems LLC
Gainesville, Florida
[...]
Management District and Manatee County. The successful project received a major
national award in 1984, galvanizing development of the ASR technology globally in
subsequent years.

The storage zone at this site is a confined, limestone artesian aquifer. Six ASR wells
have been constructed in the Suwannee formation within the upper Floridan aquifer,
utilizing both the upper and lower production intervals of this formation. Typical wells
are cased to 400 feet and open hole to 700 feet.

Two ASR wells, B1 and B2, were constructed in 1982, cycle tested and placed into
operation in 1983. Combined recharge capacity is currently about 4 MGD while
recovery capacity is about 5 MGD. The remaining four wells, B3 through B6, were
constructed in 2001 and two of them have some preliminary cycle testing data, however
none of these four wells have yet been placed into operation. Cycle testing for the last
four wells is planned following construction of an additional monitoring well, renewal of
the construction permit, and further well development for two of the more recent ASR
wells.

As part of the initial ASR test program, several monitor wells were constructed. The first
of these, Well A, is open hole into the top of the Avon Park formation which underlies
the storage zone at a depth of 1,000 feet. The second monitor well, Well Cl1, is
constructed with 2” PVC, screened and gravel-packed in the upper Suwannee formation
with a screened interval from 469 to 479 feet. The third monitor well, Well C2, is
constructed in the lower Suwannee formation, also screened and gravel-packed from 662
to 672 feet. All three of these monitor wells are located in a cluster 330 feet from Well
B1 and 739 feet from Well B2.

Aquifer hydraulic characteristics are generally as follows:
Transmissivity - 299,000 gpd/ft

Storativity - 1.5x 10
Leakance 2.8 x 10*/day

Ambient groundwater quality was defined from a sample collected December 8, 1982,
plus other samples, as follows:

Conductivity - 558 mS/cm
Sulfide - 0.84 to 2.57 mg/l
Iron - 30 pg/l

Sulfate - 138 mg/l

T. Alkalinity - 138 mg/1

TDS - 340 mg/1

85



No analysis was obtained in 1982 for background arsenic concentration although many
other constituents were analyzed.

Source water for the ASR wells is surface water from Lake Manatee, treated at a
conventional coagulation-filtration surface water treatment plant. Treated surface water
is supplemented and blended with water from a wellfield, treated with lime-softening.

During cycle testing of ASR well Bl in 1983, nine ASR cycles were conducted.
Extensive water quality data were obtained on both the recharge water and the recovered
water, focusing on the issues of greatest interest at the time which were trihalomethanes,
gross alpha radiation and radium in addition to conventional anions and cations of
interest, plus dissolution of limestone during storage. However no data are available to
indicate sampling and analysis for arsenic concentrations during recovery at the end of
cycle testing. Priority pollutant scans were conducted on the recharge water, but not on
the recovered water.

On September 27, 1982, a sample was pumped from the well for priority pollutant
analysis. This followed completion of Cycle 1, a small cycle to verify operational
performance of wellhead facilities, but was prior to Cycles 2 through 9, which constituted
the cycle testing program. The analytical results for this sample include a determination
for arsenic at 0.1 pg/l. Total iron concentration was 78 pg/l. A sample dated August 19,
1982, of the recharge water (treated drinking water) indicated less than 2 ug/l arsenic
concentration.

Total recharge through December 2005 was 1,358 MG while total recovery was 862 MG,
leaving a net cumulative storage volume of 496 MG. Due to regulatory constraints, no
recharge or recovery has occurred at Well B1 since February 2003 or at any of the four
new wells since May 2003. During the last three years it is believed likely that the stored
water has probably moved away from Well Bl due to groundwater production from
nearby wells in the same aquifer. This is indicated by the re-occurrence of hydrogen
sulfide in samples pumped from the well, indicating ambient groundwater instead of
treated drinking water.

For Well B2, cumulative net recharge has been 521 MG while recovery has totaled 424
MG, leaving a net storage volume of 97 MG. Negligible recharge and recovery has
occurred in the four new wells to date. Ending storage volumes range from -16 to 11
MG.

Since October 2000, 85 samples have been collected from four ASR wells during
recovery and also from the monitor wells and the recharge water. These samples have
been analyzed to determine their arsenic concentration. Recharge water and Avon Park
monitor well samples have shown consistently below 2 ug/l arsenic concentration. For
Well B1, which has been in operation since 1983, concentrations have ranged from less
than 2 pg/l to 6 pg/l. For Well B2, which has also been in operation since 1983, arsenic
concentrations have ranged from 7 to 11 pg/l. For Well B3, which is not yet operational
but has gone through a single ASR test cycle, arsenic concentrations ranged from 5 to 20

86



ug/l. For Well B4, which is also not yet operational but has gone through a single ASR
test cycle, arsenic concentrations have ranged from 10 to 26 pg/l. Of perhaps greater
significance is that arsenic concentrations increased steadily during the first ASR
recovery cycle for Wells B3 and B4 whereas for Wells B1 and B2, which have been in
operation for over 20 years, there was no increase in arsenic concentration during
recovery for the same operating cycle. Significant differences between the wells include
the cumulative volume in storage and the duration of operations.

All recovered water from the ASR wells is disinfected and blended with much greater
quantities of treated drinking water from the water treatment plant prior to distribution.

Analysis of data from the monitor wells indicates that since October 2000, the upper
Suwannee monitor well, Well C, has indicated arsenic concentrations of less than 2 to 5
ug/l. No data have been obtained for the Lower Suwannee Monitor Well. The Avon
Park and Hawthorn Monitor Wells have both indicated arsenic concentrations of less than
2 ng/l.

Total iron concentrations in the recharge water typically range between 0.01 and 0.09
mg/l while the background ambient groundwater concentration was 0 — .03 mg/l. For
Well B-1, recovered water total iron concentrations between May 2000 and February
2003 ranged from zero to 0.23 mg/l, with higher values tending toward the beginning of
recovery. Average concentration was 0.04 mg/l. For well B-2 the range was 0.03 to 0.11
mg/l with an average of 0.04 mg/l. No recovery total iron data was available for the four
new wells.

Sulfate concentration in the recharge water ranges from 66 to 121 mg/l while in the
ambient groundwater it was 138 mg/l. During May 2000 to February 2003 recovery
periods sulfate concentration at well B-1 ranged 97 to 129 mg/l. A very small increase in
sulfate concentration was evident between recharge periods and associated recovery
periods for each cycle, typically between 10 and 20 mg/l. These were probably
associated with a slight increase in arsenic concentration, such as from <2.0 to 5 pg/l.

The iron and sulfate data suggest that pyrite reactivity at this well has attenuated.
Summary Analysis of Manatee Potable ASR Wellfield Results

Based on available data, arsenic does not appear to be a significant problem at this site
for wells placed into operation in 1983. Of the 28 recent analyses for these wells, results
range from less than 2 pg/l to 11 pg/l and all but three of these samples are 10 pg/l or
less. For new wells at this site it appears probable that arsenic concentrations during
recovery will achieve drinking water standards of 10 pg/l after a few operating cycles at
about the same volume. Alternatively a buffer zone may be formed in each of these wells
initially, enabling their subsequent operation without producing elevated arsenic
concentrations.

87



For the first cycle at two new wells, conducted in April and May 2003, arsenic
concentrations have ranged from 5 pg/l up to 20 and 26 pg/l, respectively. It appears
that arsenic concentrations in the recovered water at this site attenuate to acceptable
levels after at least one cycle and probably two or three cycles.

Arsenic concentrations also attenuate with distance from the ASR well, as measured at

the storage zone monitor well C1, for which all values were less than 5 pg/l. The radial
distance to the monitor well is 330 feet from Well B1.

88



6.0 Englewood Water District

The South Regional Wastewater Treatment Plant, owned and operated by the Englewood
Water District, is located in northwest Charlotte County, Florida. This facility, consisting
of twin advanced secondary treatment units, produces 2.2 mgd of reclaimed water and
has recently been expanded to 3 mgd production capacity. Reclaimed water was initially
stored in on-site reuse ponds before being distributed for non-agricultural irrigation of
city property and golf courses.

The South Regional WWTP is a complete mix activated sludge process domestic
wastewater treatment plant. The facility consists of flow equalization, influent screening,
aeration, secondary clarification, filtration, chlorination, and aerobic holding and
dewatering of residuals with centrifuges. Facilities include one ASR well, cased with
carbon steel casing, and three adjacent observation wells, one of which is in the storage
zone, one in an overlying aquifer and one in the surficial aquifer.

The Englewood Water District began investigating ASR feasibility in December 1997
and applied to the Florida Department of Environmental Protection (FDEP) and the
Southwest Florida Water Management District (SWFWMD) for their ASR test well
construction permits in March, 1998. An ASR test well construction permit was issued
by the FDEP in June, 1999, and well construction permits were issued by the SWFWMD
in January 2000. Construction of the ASR test well system and monitoring network was
initiated in January 2000 and was completed in April 2000. A comprehensive engineering
report was submitted to FDEP in July 2000 requesting authorization to commence ASR
cycle testing. Englewood Water District received authorization to cycle test, which was
initiated in July 2001 and is currently ongoing.

The following well facilities were constructed at the South Regional Wastewater
Treatment Plant: one Class V ASR test injection well (TPW-1), one 6-inch PVC-cased,
storage zone monitoring well (SZMW, approximately 400 feet from the ASR well, cased
from 510 to 700 ft), one 6-inch intermediate monitoring well (IMW, approximately 2,200
feet from the ASR well, cased from 280 — 320 ft), and one 6-inch shallow monitoring
well (SMW, approximately 150 feet from the ASR well, cased from 170 to 205 ft). The
basic ASR well design consisted of a 16-inch diameter injection well to a depth of 700
feet and cased to 507 feet. The pilot hole for this well was drilled to 808 ft and then
backfilled to 700 ft.

During testing, the native water quality in the storage zone was found to be very poor.
Below 300 feet in depth, the concentration of background total dissolved solids (TDS)
was estimated to be greater than 10,000 mg/L. The background TDS concentration in the
reclaimed water ASR well (storage zone) was determined to be approximately 20,000
mg/L. The exceptionally poor water quality led to problems during drilling (i.e., no
acceptable location was available to discharge the saltwater produced from the borehole)
thus resulting in closed-circulation drilling throughout most of the process.

ASR cycle testing was initiated in July 2001 at recharge rates ranging from 0.25-1.0
mgd. All water recharged met primary and secondary drinking water standards with the

89



exception of color, which required a Water Quality Criteria Exemption (WQCE) from
FDEP. Recharge of the well is continuing on an as-needed basis. Initial recovery cycles
were completed during the early part of the cycle testing program. Additional recharge
and recovery cycles are underway, to be followed by applying for a reclaimed water ASR
well operating permit.

At least 650 million gallons (MG) have been recharged to date, with limited recovery due
to low demand for reclaimed water plus extended wet weather conditions. This is a net
recharge volume, including reductions in storage occurring during recovery periods. Four
ASR test cycles were conducted between 2001 and 2003, recovering a total of about 120
MG. Recharge then continued from 2003 until 2004. As demand for reclaimed water
increases in the Englewood Water District (EWD) service area, it is anticipated that less
water will flow to the ASR well and more water will be recovered.

The ASR storage zone is at a depth of 512-700 feet and is constructed in the upper
Floridan Aquifer System (FAS), which is a limestone, artesian aquifer. The ambient
groundwater quality in this aquifer is brackish, with a total dissolved solids (TDS)
concentration of about 19,350 mg/L in the ASR well and 22,100 in the storage zone
monitor well 400 feet away, as measured upon completion of well construction and
baseline testing. Aquifer transmissivity, based on step-drawdown pumping tests, is
estimated at 35,000 gpd/ft. Static water level is 5 feet above land surface.

Arsenic is not deemed to be a significant issue at this site since the storage zone TDS
concentration exceeds 10,000 mg/l. Consequently this aquifer is not considered by FDEP
to represent a potential underground source of drinking water. Nevertheless monthly data
reports are provided to FDEP containing some data of interest to this analysis of arsenic
mobilization and attenuation. Data from April to July 2006 were evaluated, during which
time total cumulative storage volume declined from 651 to 618 MG and then increased to
645 MG.

Recharge occurred at variable average daily rates up to about 1.5 MGD. Recovery
occurred at rates of 0.7 to 1.0 MGD, however recovered water quality is reported
(McNeal 2006, personal communication) to be better when recovery rates are below
about 0.5 MGD. Wellhead pressure ranges between about 6 and 51 psi, depending upon
whether recharge is occurring or not. Land surface elevation is about 10 ft above mean
sea level (msl). Displacement of brackish water with fresh water in the ASR well causes
static wellhead pressure to rise from close to land surface to about 14 ft above land
surface.

Pressure response at SZMW-1 400 ft away during injection is less than 1 psi. Water
quality response at SZMW-1 is also minimal, with conductivity declining from 29,200 to
23,600 pmhos/cm while at the ASR well the recharge water conductivity varied between
934 and 3,070 umhos/cm. Similarly, chloride concentration declined from 10,400 to
8,050 mg/1 at the SZMW, and TDS declined from 19,033 to 15,567 mg/l. Whether due to
aquifer anisotropy or density stratification, it appears that little hydraulic communication
occurs between the ASR well and the SZMW at this site.

90



Pressure response at the shallow monitor well, SMW-1, was less than 0.8 psi at the
maximum recharge rate, suggesting little hydraulic communication between ASR-1 and
SMW-1. The two producing intervals are separated by the Lower Hawthorn aquifer,
which was not monitored at this site.

Throughout this recharge and recovery period arsenic concentrations were below 4 ug/l in
all monitor wells. At the ASR well arsenic concentrations remained less than 6 pg/l. No
data are available regarding ORP, however pH of the recharge water varied between 7.0
and 7.7 while at the SZMW it varied between 7.0 and 7.3.

91



7.0 Punta Gorda

Treated drinking water is stored at this site in the lower producing zone of the Suwannee
Formation in the upper Floridan aquifer. This is a confined, limestone artesian aquifer